
A  ( 0.35 : 1 )

B  ( 0.35 : 1 )
A

Parts List

ITEM QTY DESCRIPTION

1 1 Sector Antenna                              

2 1 POLE

3 30 Plain Washer #1/4

4 14 Helical Spring Lock Washer #1/4

5 18 NUT NC 1/4-20

6 4 Hex Cap Screw NC 1/4-20x5"

7 6 Hex Cap Screw NC 1/4-20 x 3/4

8 2 MNT- 1A-2

9 4 MNT-5-2

10 2 MNT-5-1

B

345

       Mounting instructions-Elevation Tilt Mount MNT-5A For Antenna Sector
 
1. Assemble MNT-5-2 (9) to Antenna Sector by using Plain Washer (item 3) , Spring Lock 
    Washer (item 4) and Hut (item 5) (2x2 places) - see view A. 
2. Assemble MNT-5-1 (item 10) to MNT-5-2 in the upper side of antenna by using Plain Washer ,
    Spring Lock Washer, Hut and Hex Cap Screw (item 7) (2 places).Leave screws slightly loose.
 3. Assemble MNT-5-2 to MNT-5-2 in lower side of antenna by using Plain Washer, Spring  Lock
     Washer and Hut (2 places). Leave screws slightly loose.
 4. Assemble MNT-5-2 to MNT-5-1 in upper side of antenna by using Plain Washer
    ,Spring Lock Washer and Hut  (2 places). Leave screws slightly loose.
 5. Insert Hex Cap Screw (item 6) ans Plain Washer into MNT-5-2 (two units to upper side and
     two units to lower side) and  fasten its by Hut .
6. Connect all preceding assembling to pole (item 2) by using MNT-1A-2 (item 8) , Plain Washer ,
    Spring  Lock Washer and Hut (4 places).
7. Adjust the desired elevation tilt to the angle marked and fully tighten the loose screws.
 

1

9

3

3

3 3

7

3

33

8

6
9

10

1

3

1
8

7

3

345

5 4 3

345

7

7

345

9

9

2 8

6

345

5


